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SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e N VU E——
P g W PR
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 0.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 687.92516 MHz -33.78 dBm -20.78 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.07515 MHz -56.07 dBm -43.07 d&
725,000 MHz 1.000 GHz 100.000 kHz 906.80193 MHz -55.53 dBm -42,53 dB 725,000 MHz 1.000 GHz 100.000 kHz 986.27750 MHz -55.79 dBm -42,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62784 GHz -45.20 dBm -32.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48188 GHz -45.15 dBm -32.15 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -40.62 dBm -27.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91726 GHz -40.82 dBm -27.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -42.08 dBm -29.08 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.27066 GHz -42,07 deém -20.07 d&
— _— — —_—
{ L J L e L JL J o
Date 18:54:52

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.43 5.57 6.29 6.49 PASS
TEL : 886-3-327-3456 Page Number 1 A8-1 of 16

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B
LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum ) o= Spectrum 0 =
Ref Level 30.00 cbm  Offset 11,20 db Ref Level 30.00 cbm  Offset 11,20 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view 0153 view
= —_
sl T
o «\; - o .
N <
0.0 A - 0.0 - -
B b
y 5
1E ¥ 1E 3
- §
\ |
1E-04 b 1E-04 -
1
1E- - 1E- -
X X
CF 782.0 MHz ean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak |  Crest | 0% | 199 | 0a% | o0.01% | Mean | Peak |  crest | 0% | 1% | ©0.a% | o010 |
Trace 1 [ 2173 dem | 26.61 dBm 4.88 d8 2.45 0B .00 6B .43 0B .70 08 Trace 1 | 20,65 dem 26,74 dBm 5.09 d8 3.01d8 4.81d8 5.57 da 5.88 08
Marker Marker
bid ) FERIRHEED W i J I
LTE Band 13 / 10MHz / 64QAM LTE Band 13 / 10MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum [} by Spectrum ) by
Ref Level 30.00 cbm  Offset 11,20 db Ref Level 30.00 cbm  Offset 11,20 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view 0153 view
e T
o — o "7-‘:_\
i e
- = s
\ \
0.0 it - 0.0 = =
\ A
1E 1E
i X
% N
i i
s \ . \
1E-04 \ 1E-04 Y
i %
1E- \. - 1E- \ -
\ | 15
!
CF 782.0 MHz ean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 1% | 19% | opa%e | o010 | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 19.86 dem 26,98 dBm 7.12 d8 .10 dB £.16 0B 5.29 0B 5.75 08 Trace 1 | 1781 dem 2567 dBm 7.87 da 3.07 d8 5.19 d8 5.49 d8 7.25 08
Marker Marker
bid ) [T bid ] (I

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.00 5.07 9.83 9.76 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.98 5.08 9.78 9.65 - - - -
TEL : 886-3-327-3456 Page Number : A8-3 of 16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG401530B

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum 0 s Spectrum 0 s
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 100 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.97 dBm)| MI[1] 14.87 dBm
783.49900 MHz 782.61900 MHZ]
20 M1 20
N ndes y 26.00 dB ", e 26.00 dB
g - A e Al ey 5.005000000 MHZ, o ped e o g A I B A 5.075000000 MHZ|
Q factor 156.5 i Q factor 154.2
/ |
o4 . 0 di |
-10 df -10 d
- . a8 20d . .
- p— e
o NAVe.
-30rdB: ]
40 d -40 de
50 df 50 d
&nd -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.498 MHz 16.37 dam nd8 down 5,005 MHz ML 7B2.619 MHz 14.87 dam nd8 down £.075 WAz
T 1 778.443 MHz -9.50 dBm nd8 26.00 dB TL L 779.502 MHz -11.21 dam n 26,00 d8
T2 1 784.448 MHz -9.85 dBm Q factor 156.5 T2 1 7B4.577 MHz -11.35 dém Q factor 154.2
L U - L JU -

J

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 0 Spectrum 0 s
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.13 dBm) ™M1[1] 15.90 dBm)
i 783.6380 MHz . 782.4000 MHz,
20 20
P R o 26.00 dB - h X .nde 26.00 dB
o Ja [ T e .830000000 MHZ 04 s el Bt ton (A T, SRR RN 9.770000000 MHZ]
Q factor 79.7 ] Q factor \ 0.1
/
o d { 0 di |
T 2 f 1
~1od /‘j’ - -0 d s ¥
S / —
™ J .
204 - - 204 e
N\ f o
a0 5 30 -
/ My /
-40 dj -40 di
i NP S S
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 783.638 MHz 17.13 dam nd8 down 9.83 MHz ML 7BZ.4 WAz 15.90 dam nd8 down 9.77 Wz
T 1 777.165 MHz -9.30 dBm nd8 26.00 dB TL L 777.085 MHz -9.97 dBm nd8 26,00 d8
T2 1 786.995 MHz -8.96 dBm Q factor 79.7 T2 1 7B6.BSS MHz -9.42 dBm Q factor 80.1
L U J - L JU J -
Spectrum 0 s Spectrum 0
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.42 dBm) ™M1[1] 15.45 dBm)
781.67000 MHz . 781.0410 MHz,
= T nd 26.00 dB @ Y ndB 26.00 dB
r 5 e . ~ B e,
w0 P A e BYS i 4.985000000 MHz| 0d P 2 - x B \ 9.790000000 MHz
f q factor 156.8 / Q factor 79.8)
i i /
o 4 0 }
J/ 3 1
10 d Tj‘l 2 10 di
. / \ 2 / \
204 7 20 =
- AVl o oy /
30 VA WAL & -0 7
e AT
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 7BL.67 MHz 13.42 dam nd8 down 4.985 MHz ML TBL.041 MHz 15.45 dam nd8 down 9,79 WHz
T 1 778.522 MHz -12.43 dm nd8 26.00 dB TL L 777.065 MHz -10.74 dam n 26,00 d8
T2 1 784.507 MHz -12.62 dém Q factor 156.8 T2 1 7B6.BSS MHz -10.30 dBm Q factor 79.8
L U J - L JU J -
TEL : 886-3-327-3456 Page Number 1 A8-4 of 16

FAX:

886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Spectrum (<) A Spectrum (<) ry
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.28 dBm 14.13 dBm)|
" 78278900 MH?Z| ) 778.9240 MHz
= 26.00 dB)| @ el 26.00 dB|
w0 5.0B5000000 MHZ| 104 f‘\ . i s 0.650000000 MHZ|
- Pk T 7 153.9 b 7 ~ 80.7
[
0d8 : 3 0 d E v
| \
-10 d8m — - -10 dBm 1L i
v e T T
¥ T ) \
20 dBm A 20 deém - =
~ o Wed L LA
-30 dBm g = = T -30 dém + =
| / Ty
-40 dam: -40 dem= = >
| N
-50 dBm -50 dém
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 782,789 MHz 11.28 dam nd8 down 5.085 MHz ML 77E.324 MHz 14.13 dam nd8 down 9.65 WHZ
TL 1 779.483 MHz -14.55 dm nd8 26.00 dB T1 L 777.165 MHz -12.62 dam nd8 26.00 dB
T2 1 784.577 MHz -14.64 dm qQ factor 153.9 T2 1 7B6.815 MHZ -11.73 dam qQ factor 80.7
-
~ I 4 L JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamon . FCC RADIO TEST REPORT Report No. : FG401530B
Occupied Bandwidth
Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.48 4.50 9.01 9.03 - - - -
Mode LTE Band 13 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.47 4.49 9.05 9.03 - - - -
Page Number : A8-6 of 16
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swanranas. FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 13

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

° (=

Spectrum ) o Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 100 khz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.67 dBm) ™M1[1] 14.00 dBm)
0 M 762.306000 MHz - 762.731900 MHz
e B 4.483551645 MHz 4.508549145 MHZ
Prad WY A - J
10 di e A e, 10 d ﬂ A [Py B ¥
o \ o / |
/
-10 df \\ -10 d / \
e L o
20 d s - 20 df p—— &
AMYV] Mev A va Py
5ith = | —
40 df -40 di
50 df 50 d
60 d -60 di
CF 782.0 MHz 10001 pts Span 10.0 MHz CF 782.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782,385 MHz 17.67 dam ML 782.7210 MHz 14,00 dBm
T 1 779.755224 MHz 10.27 dBm Oce Bw 4,483551645 MHz TL L 779.746225 MHz 9.35 dBm Oce Bw 4.508549145 MHz
T2 1 784.238776 MHZ 10.43 dam T2 1 784.254775 MHz 9.44 dbm

L I ]

L U ]

Middle Channel / 10MHz / QPSK

Spectrum

° (=]
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz
lo Att 30ds SWT 127 ps @ VBW  1MHz  Mode FFT
SEGL Count 100/100
(@ 17k Max

Spectrum

° (=
Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
ko Att 30dB SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100
[@ 17k Max

MIL1] 17.87 dBm
[ 782.85790 MHz
9.017096290 MHz,

16.20 dBm
783.55780 MHz
9.031096890 MHZ|

40 df
R v W
50 df
-6 df -60 di
CF 782.0 MHz 10001 pts Span 20.0 MHz CF 782.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.8570 MHz 17.87 dam ML 7B3.5578 MHz 16.20 dam
T 1 777.51645 MHz 10.77 dBm Oce Bw 9.01709829 MHz TL L 777.50845 MHz 9.39 dBm Oce Bw 9.03109669 MHz
T2 1 786.53385 MHz 11.34 dam T2 1 786.53955 MHZ 10.73 dam

L I ]

L U ]

Middle Channel / 5MHz / 64QAM

Spectrum 0 s Spectrum 0
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.27 dBm) ™M1[1] 16.17 dBm)
762.946900 MHz 780.12420 MHZ]
= 4.471552845 MHz @ 059004091 MHz
1 o 2 T 1A~
04 E A n I 0d : e e
7 \ /
o4 0d
/ \ :‘
10 df -10 o
T
\
204 . N
e
ALY 1 e
e -
40 df
50 df
60 d -60 di
CF 782.0 MHz 10001 pts Span 10.0 MHz CF 782.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.9450 MHz 14,27 dBm ML 7B0.1242 MHz 16.17 dam
T 1 779.762224 MHz 8.30 dBm Oce Bw 4,471552645 MHz TL L 777.47445 MHz .43 dBm Oce Bw 9.059094091 MHz
T2 1 784.233777 MHz 8.10 dam T2 1 786.53355 MHZ 8.47 dam

L I ]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 13

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum ) e Spectrum 0 S
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dim  Offset db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 11.56 dBm) ™M1[1] 13.64 dBm)
20 a8 763.822800 MHz 0 de 779.92220 MHZ]
OccBre 4.497550245 MHz ™ Occ B 9.039096090 MHZ
04 | 104 T A 12
- o 7 o ~AV = ] ¥
ade f od8 | 1
i .ﬂ
-10 dBm -10 dém T
/ / \
20 dBm 20 dem
] / U\m“
<30 dem— i P -30 dém
it / w\'
=40 dam: -40 dem
N e N
50 dgm -50 dém
-6 dBm -60 dBm
CF 782.0 MHz 10001 pts Span 10.0 MHz CF 782.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.8226 MHz 11.56 dam ML 779.9222 WHz 13.64 dam
T1 1 779.754225 MHz 7.23 dm Oce Bw 4,497550245 MHz T1 L 777.49245 MHz 7.89 dm Oce Bw 9.03909609 MHz
T2 1 784.251775 MHz 5,77 dam T2 1 786.53155 MHZ 8.01 dam
L ] J ) - JU J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A8-8 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Conducted Band Edge

LTE Band 13 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

(=)

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT

SGL Count 100/100

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 11.20 db

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit ¢heck PABS

20 dbire—$BURIOUS | INE ARS " DAKS 20 dbipe—$RURIONS | INE ABS DA "

10 dem H 10 dBm I

0 dB H 0 dem ’%

-10 d8m — l -10 dem: — ’ ﬂ

-20 dBm fJ ! -20 dem I

o | i ar [

SPURIOUS_LINE_ABS 7 |_SPURIOUS_LINE_ABS_

[ S\
-40 dBm -40 dBm B e
S o

50 dem ‘r*" i e e 50 dem I’"" N

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.28372 MHz -56.50 dém -23.50 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 773.18382 MAz -5&.44 dbm -23.44 de
775.000 MHz 775.900 MHz 100.000 kHz 775.72872 MHz -46.30 dém -33.30 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.01933 MHz -46.48 dbm -33.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91154 MHz -50.15 dBm -37.15 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.98407 MHz ~52.74 dbm -39.74 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 21.27 dBm -8.73 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 21.28 dBm -8.72 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00854 MHz -51.75 dBm -38.75 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.06548 MHz -48.57 dBm -35.57 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -45.50 dBm -32.50 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,10245 MHz ~43.79 dBm 30,70 dB
793.000 MHz 806,000 MHz 6.250 kHz 799.46104 MHz -58.14 dBm -23.14 dB 793.000 MHz 806.000 MHz 6.250 kHz 796.24026 MHz -58.42 dBm -23.42 dB

T
Il j ) o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT

SGL Count 100/100

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 11.20 db

Mode Auta FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PARS Limit ¢heck
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS
10 dBm- 10 dBm -
o TS 0 dom | \L
10 dem — JI { -10 dBm — ﬁ l
-20 dBm -20 dBm
T i
o / \\ o / \
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_ I \.\\\
-40 dBm -40 dBm P
/ T - N
-50 dBm ‘ -50 dem r
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
puri Emi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.79520 MHz -58.19 dém -23.19 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 767.80120 MHz -5&.21 dbm -23.21 de
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -33.65 dBm -20.65 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,89955 MHz -45.80 dbm -32.80 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -37.13 dBm -24.13 dB 775.200 MHz 776.000 MHz 30.000 kHz 775,99995 MHz -50.45 dBm -37.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 776.82318 MHz 7.17 dBm -22.83 d& 776.000 MHz 788.000 MHz 100.000 kHz 785,09291 MHz 7.46 dBm -22.54 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00405 MHz -48.65 dBm -35.65 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.06250 MHz -34.31 dBm -21.31 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.37657 MHz -43.16 dBm -30.16 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,16119 MHz -59.53 dBm -16.58 dB
793.000 MHz 806,000 MHz 6.250 kHz 797.55195 MHz -58.09 dém -23.09 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,04545 MHz -56.44 dBm -23.44 dB
\
Il j ) o
4 . DE!
TEL : 886-3-327-3456 Page Number 1 A8-9 of 16

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 13/

5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

N o

Spectrum o= ||| Spectrum 7y

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 db Mode 4uto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS

20 dble—fRURIONS | INE ABS 1 BAKS 20 dbipe—$RURIONS | INE ABS DA

10 dBm !‘ 10 dem Jﬂl

ode } 0 dem H

-10 dBm — -10 derm — l l

20 dBm ) ! 20 dem J l

SPURIOUS. LINE ABS 7 lH | SPURIGUS_LINE_aBS_ )

-40 dam [ ﬂ'».'- -40 dBm f

1 el A WY SIRY R \’l‘\-

50 dm ‘r = 50 dém

Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 763.0 MHz 7007 pts Stop 806.0 MHZ

P Ei Spurious Emissions

Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 772,47652 MHz -56.54 dém -23.54 db 763,000 MHz 775.000 MHz 6.250 kHz 767.76523 MHZ 5821 dbm 2321 08
775.000 MHz 775,900 MHz 100,000 kHz 775,99955 MHz -45.37 dém -32.37 de 75.000 MHz 775.900 MHz 100,000 kHz 77556958 MH= 46,42 dbm 3342 dB
775,900 MHz 776.000 Mz 30.000 kHz 775 05318 MHz =50,72 dbm —37.72dB 775.900 MHz 776.000 MHz 30.000 kHz 775.91454 MHz -51.93 dBm -38.93 db
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 20.62 dem -9.38 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.86 dBm -10.14 dB
788,000 MHz 788,100 MHz 30.000 kHz 78806439 MHz -51.96 dém -38.96 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -48.92 dBm -35.92 dB
788.100 MHz 793.000 MHz 100,000 kHz 730,28566 MHz -45.93 dém -32.33 dB 788,100 MH= 783.000 MH2 100,000 kHz 788.13671 MHz 43.76 dBm 3076 dB
753.000 MHz 205.000 MHz 6.250 kHz 804.13536 MHz -58.27 dBm -23.27 dB 793.000 MHz 806.000 MHz £.250 kHz 800.86364 MHz -58.47 dBm -23.47 dB
I ) - | w
Date

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

; o
Spectrum o | Spectrum A
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto FFT Ref Level 20,00 dém Offset 11.20 db Mode Auta FFT
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit heck PABS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbipe—$PURIOUS LINE ABS pagS
10 dBm: 10 dém
0de [HT o o j,..,w-v-w_,,l‘
-10 dem — JI & -10 dem —] , i
-20 dam } ‘\ -20 dBm |
/ \
o A an ]
SPURIOUS_LINE_ABS e, SPURIOUS_LINE_ABS !
. SFFiGs Line ses N
-40 dBm [,f e 40 dBm
"“ﬁ\M
-50 dém ‘ 1 -50 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [|[Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 766,29071 MHz -58.64 dém -23.64 dB 763.000 Mz 775.000 MHz 6.250 kHz 77422677 Mz ~56.51 dom 2361 08
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -35.72 dBm -22.72 dB 775.000 MHz 775.900 MHz 100.000 kHz 77572333 MHz -45.98 dBm -32.98 dB
775,900 MHz 176.000 bz 30.000 kHz 775,56049 MHz -39.71 dBm -26.71 d8 775.900 MHz 776,000 MHz 30.000 kHz 77593561 MHz -50.03 dBm -37.03 dB
776.000 MHz 788,000 MHz 100,000 kHz 780,03397 MHz 6.39 dém -23.61 dB 276,000 MH= 785.000 MHz 100.000 kHz 285 20080 MHe & 16 dBm o584 ds
788,000 MHz 788,100 MHz 30.000 kHz 788,08666 MHz -48.32 dém -35.32 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.08137 MHz -34.77 dBm -21.77 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.31783 MHz -43.25 dBm -30.25 dB 788 100 MH= 783.000 MHz 100,000 kHz 788 10245 MHz 2957 dBm 1657 de
J93.000 Mz 508,000 MHz 5.250 kHz 798.50000 MHz -58.26 dBm -23.26 dB 793.000 MHz 806.000 MHz 6.250 kHz 796.50000 MHz -58.47 dBm -23.47 dB
I ' - X w
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 13/

5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

- o
Spectrum o= ||| Spectrum 7y
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto FFT Ref Level 30.00 d8m Offset 11.20 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit fheck PAES Limit heck PAES
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS DA
10 dBm- ﬂ 10 dBm Jn\
0de \E 0dem ”
10 dem — } ‘l -10 cBm — I
-20 dbm ‘ - -20 dem ‘ l
SRURIGUS_LINE_ABS ] ﬁ! | SPURIGUS_LINE_aBS_ 7
-40 dBm ,i -y 40 dBm ,J \
— e p——
-50 dém Jr\" e 50 dem I S \1.“”
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 763.0 MHz 7007 pts Stop 806.0 MHZ
P Ei Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 773,99900 MHz -58.51 dbm -23.51 d& 763.000 MHz 775.000 Mz ©.250 khz 774,07093 MHz 58,45 dbm o545 0B
775.000 MHz 775,900 MHz 100,000 kHz 77500045 MHz -46.56 dBm -33.56 d& 775.000 MHz 775,900 MHz 100.000 kHz 77577008 MHz 46,57 dbm S33.57 db
775,900 MHz 776.000 Mz 30.000 kHz 77569585 MHz =52,00 dém 39.08 d 775.900 MHz 776.000 MHz 30.000 kHz 775.94790 MHz -51.94 dBm -38.94 dp
776.000 MHz 788.000 MHz 100.000 kHz 777,34865 MHz 19.40 dBm -10.60 db 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 19.12 dBm -10.98 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.05380 MHz -52.33 dém -39.33 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01484 MHz -50.79 dem -37.79 d8
788.100 MHz 793.000 MHz 100,000 kHz 788,65559 MHz -45.90 dBm -32.90 dB 788,100 MH= 783.000 MH2 100,000 kHz 78828357 MHz 46,03 dBm 3303 B
793.000 MHz 806,000 MHz 6.250 kHz 800,95455 MHz -58.49 dBm -23.49 dB 793.000 MHz 806.000 MH2 6250 kHz B00 82488 MHz 56,37 dim o378
i ' - I u
Date

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

- o

Spectrum o | Spectrum A

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto FFT Ref Level 30.00 dem  Offset 11.20 de Mode Auto FFT

SGL Count 1007100 SGL Count 100/100

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES Limit Gheck PARS

20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pagS

10 dBm: 10 dém

o s ey . JL T {

-10 d8m — [ LI -10 dem —] ’ |

20 dbm } -20 dem

) . e / L

SPURIDUS_LINE_ABS b | SPURIOUS_LINE_485 ) s

-40 dBm M‘T‘ ~40 dBm .

-50 dém J -50 dBm

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions
Range Low | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,99401 MHz -58.37 dbm -23.37 08 763.000 Mz 775.000 MRz 6.250 kHz 767.57343 MHZ ~58.28 dom o506 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -38.47 dbm -25.47 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz 46,36 dBm 33,96 dB
775,900 MHz 176.000 bz 30.000 kHz 775,97617 MHz -42.40 dBm -29.40 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,94520 MHz -51.50 dBm -36.50 dB
776.000 MHz 788,000 MHz 100,000 kHz 719,72220 MHz 5.22 dBm -24.78 dB 776.000 MHz 788,000 MHz 100,000 kHz 78527273 MHz 5.26 dBm -24.74 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,02093 MHz -48.23 dBm -35.23 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04670 MHz -37.27 dem -24.27 dB
788.100 MHz 793.000 MHz 100,000 kHz 789,00804 MHz -43.87 dBm -30.87 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 32762 MHZ 32 36 dBm 1936 db
793.000 MHz B0C.000 MHz 6.250 kHz 796.12338 MHz -58.36 dém -23.36 d& 793.000 MHz 806.000 MHz £.250 kHz 795.56494 MHz -58.29 dBm -23.29 dB
I ' - X w
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 13 / 5MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

(=)

Offset 11.20 dB Mode Auto FFT

Spectrum

Ref Level 30,00 dém  Offset 11.20 db
SGL Count 100/100

Mode 4uto FFT

@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dem |f1 10 dBm ﬂ
0 de ‘l 0dem Il
-10 dBm — 1 -10 dBm —] { ‘i
-20 dBm J I -20 dem J \
SPURIDUS_LINE_ABS f ]l | SPURIGUS_LINE_aBS_ T ]\
-40 dBm wﬂL i -40 dBm “Lm f
50 dam r - = 50 dem o) L{M
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.50749 MHz -58.52 dBm -23.52 dB 763.000 MHz 775.000 MAz 6.250 kHz 766.42258 MHz -58.43 dbm -23.43 db
775.000 MHz 775.900 MHz 100.000 kHz 775.06249 MHz -46.63 dém -33.63 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.00045 MHz -46.73 dBm -33.73 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.90844 MHz -52.07 dém -39.07 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -52.17 dBm -39.17 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 16.39 dBm -13.61 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 16.12 dBm -13.98 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.09166 MHz -52.52 d&m -39.52 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.08746 MHz -51.68 dBm -38.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,96586 MHz -45.89 dm -32.89 d 788,100 MHz 793,000 MHz 100,000 kHz 768,67028 MHz -45.50 dBm -32.50 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.79870 MHz -58.21 dém -23.21 d8 793.000 MHz 806.000 MHz 6.250 kHz 805.03247 MHz -58.27 dbm -23.27 dB
i J i N 7]
Date 20:31:44 25
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N m
Spectrum o= ||| Spectrum A
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11,20 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
0 dB 0dBm ‘*‘" "”‘“‘1
-10 d8m — ! } -10 dem: — | |
-20 dBm J \ -20 dem } L
SRURIGUS_LINE_ABS o | SPURIGUS_LINE_aBS_ 7 T
v
40 dem \‘”‘f“ -40 dBm Paaatd T" "y
-50 dBm Jfﬂ -50 dem I’"
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.08791 MHz -58.53 dém -23.59 dB 763.000 MHz 775.000 MAz 6.250 kHz 774.34665 MHz -58.55 dbm -23.55 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -41.46 dém -28.46 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.60815 MHz -46.92 dBm -33.92 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99775 MHz -44.51 dém -31.61 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.91533 MHz -51.89 dBm -38.89 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.16583 MHz 3.54 dBm -26.46 dB 776.000 MHz 788.000 MHz 100.000 kHz 783,22278 MHz 3.38 dBm -26.62 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.07657 MHz -49.56 d&m -36.56 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.00005 MHz -41.49 dBm -28.49 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,25505 MHz -43.08 dBm -30.08 d& 788,100 MHz 793,000 MHz 100,000 kHz 788,21503 MHz -35.51 dBm -22.51 dB
793.000 MHz 806.000 MHz 6.250 kHz 80230519 MHz -58.41 dém -23.41 d8 793.000 MHz 806.000 MHz 6.250 kHz 800.22727 MHz -58.30 dbm -23.30 dB
i ] [ | N )
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG401530B

LTE Band 13 / 10MHz / QPSK

LTE Band 13 / 10MHz / 16QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum u/? Spectrum u,?
Ref Level 30,00 dem Offset 11.20 d& Mode Auto FFT Ref Level 30.00 dém Offset 11.20 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
20 dbife—SBURIOUS | INE ABS pARS 20 dble—OURIOUS | INE ABS paks
10 dem 10 demr
T fn -
0 dBm J “—T 0 dBm ] V""
-10 dBm , \ -10 dBm J \
20 de E
20 7 T 20 dBm f \\
P Ny . /
SPURIOUS, LINE_ABS I SPURIOUS _LINE_ABS T
-40 dBrv r} -40 dBm r/
-50 dBm J -50 dBm |
Soia-i o
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -58.38 dBm -23.38 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -58.48 dBm -23.48 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -34.71 dBm -21.71 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -37.40 dBm -24.40 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98097 MHz -37.94 dBm -24.94 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -40.55 dBm -27.55 dB
776,000 MHz 768.000 MHz 100.000 kHz 784.64935 MHz 4,12 dBm -25.88 dB 776,000 MHz 788.000 MHz 100.000 kHz 784.40959 MHz 3,47 dBm -26.53 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.07567 MHz -33.46 dbm -20.46 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.02952 MHz -35.72 dBm -22.72 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.32273 MHz -29.10 dBm -16.10 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -30.61 dBm -17.61 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.27922 MHz -57.88 dBm -22.88 dB 793,000 MHz 806.000 MHz 6,250 kHz 793.16234 MHz -58.19 dBm -23.19 dB
( It ] 2 ( ] 7
4 20:43:54

LTE Band 13 / 10MHz / 64QAM

LTE Band 13 / 10MHz / 256QAM

Band Edge / Full RB

Band Edge / Full RB

Spectrum u/? Spectrum u,?
Ref Level 30,00 dem Offset 11.20 d& Mode Auto FFT Ref Level 30.00 dém Offset 11.20 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
20 dbife—SBURIOUS | INE ABS pARS 20 dble—OURIOUS | INE ABS DA
10 dem 10 demr
0 dem ‘. 1 0 dBm rN\, ey
-10 dBm l L -10 dBm [ i
20 de f \ -20 dBm J l\
SPURIDUS, LINE_ABS = "-lr.\ SPURIDUS_LINE_ABS P
-40 dem ~_ -40 dBm - T
- .
-50 dBm ‘ -50 dBm |
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||[ Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772.59840 MHz -58.32 dBm -23.32 dB 763.000 MHz 775.000 MHz 6.250 kHz 763.13786 MHz -58.32 dBm -23.32 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -39.73 dBm -26.73 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.92 dBm -20.92 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -43.35 dBm -30.35 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -45.,92 dBm -32.92 d8
776,000 MHz 768.000 MHz 100.000 kHz 783.93007 MHz 2,24 dBm -27.76 dB 776,000 MHz 788.000 MHz 100.000 kHz 781.66434 MHz 0,37 dBm -20.63 dB
788.000 MHz 788.100 MHz 30.000 kHz 768.09985 MHz -37.53 dbm -24.53 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.09985 MHz -40.33 dBm -27.33 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.43042 MHz -33.03 dBm -20.03 dB 788,100 MHz 793.000 MHz 100.000 kHz 768.21014 MHz -35.23 dBm -22.23 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.00740 MHz -58.20 dBm -23.20 dB 793,000 MHz 806.000 MHz 6,250 kHz 805.57702 MHz -58.33 dBm -23.33 dB
—_— —
L ] ) e

:45:07

46:19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit heck PARS Limit §heck PAR
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=70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763,000 MHz 100,000 kHz 741.18249 MHz -56,04 dBm -43,04 dB 30,000 MHz 763,000 MHz 100,000 kHz 750.90631 MHz -55,81 dBm -42.81 dB
806.000 MHz 1.000 GHz 100.000 kHz B57.03599 MHz -55.63 dBm -42.63 dB 506,000 MHz 1,000 GHz 100,000 kHz 957.89078 MHz -55.51 dBm -42,51 db
1.000 GHz 3.000 GHz 1.000 MHz 2.97376 GHz -45.00 dBm -32.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -45,09 dBm -32.09 d&
3.000 GHz 8,000 GHz 1.000 MHz 6.92686 GHz -40,40 dBm -27.40 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.91586 GHz -40.50 dBm -27.50 d&
\ ) J - ( I J o
4.DEC.2024 21:02:48 4.DEC.2024 21:04:26
Highest Channel / QPSK
Spectrum X
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
i Es
10 ddne . PURIOUS_LINE_ABS PAE
| SPURIOUS_LINE_ABS_
-20 de:
-30 dBém
-40 dem ]
» . Rt e unadi [
-50 dém J
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 625,91371 MHz -55.84 dBm -42.84 dB
806.000 MHz 1,000 GHz 100.000 kHz 947.17246 MHz -55.56 dBm -42.56 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -44.88 dBm -31.88 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.02986 GHz -40.37 dBm -27.37 d&
il
JL J
Date: 4
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swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 13 / 10MHz

Middle Channel / QPSK

Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pabs
jne $PURIOUS_JINE_ABS PASS
-10 i i
| SPURIOUS_LINE_ABS_
-20 de:
-30 dBr
-40 dBm —
» JE O e B e Il e
-50 dém J
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 628,06370 MHz -55.86 dBm -42.86 dB
£06.000 MHz 1.000 GHz 100.000 kHz 982.95651 MHz -55.37 dBm -42.37 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -44.68 dBm -31.68 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.,99485 GHz -40.34 dBm -27.34 dB
-— - —
JL J ] ) e
Date: 4.DEC.2024 21:07:4(
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swanranas. FCC RADIO TEST REPORT

Report No. : FG401530B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0088
40 Normal Voltage 0.0119
30 Normal Voltage 0.0156
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0175
0 Normal Voltage 0.0036
-10 Normal Voltage 0.0047 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0028
Note:

1. Normal Voltage =3.3 V. ; Minimum Voltage =3.14 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 14

Peak-to-Average Ratio

Mode LTE Band 14 / 5MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.26 5.45 6.38 6.58 PASS
Mode LTE Band 14/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.20 5.42 6.23 6.49 PASS
TEL : 886-3-327-3456 Page Number 1 A9-1 of 30
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swanranas. FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 14 / 5SMHz /| QPSK

LTE Band 14 / 5MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

&)

Ref Level 30.00 dém Offset 11.20 d&
30 dB_AQT

e At

&
Ref Level 30.00 dém Offset 11.20 dé
T

Gomplementary Gumulative Distribution Function Samples: 130000

2 ms @ RBW S MHz o att 3008 AQ 2 ms @ RBW S MHz
@153 view @153 view
T T
:-t-,.____\
0, —_—
00 00 1
| \
| A
[
1E 1 ! 1E : \5
1E: 1 \‘ 1E: \
cF 795.0 Miiz can Pwr + 20.00 dB cF 795.0 Miiz oan Pyr + 20.00 dB

Gomplementary Cumulative Distribution Function Samples: 130000

ean | Peak | crest | 10% | 10% | ©0a% | o0.01% | lean Peak | crest | 100 | 104 | ©0a% | o0.01% |
Trace 1 | 2172 dem | 26,08 dem 4.35 d8 .41 d8 +.03 dB 4.26 0B 4.32 6B Trace 1 | 20.81dem | 25.42 dBm .51 d8 3.01d8 .37 d8 5.45 8 £.50 d8
Marker Marker
— e —]
i ] [T i )i W e

LTE Band 14 / 5MHz / 64QAM

LTE Band 14 / 5SMHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

(=]
Ref Level 30.00 dém Offset 11.20 d&
30 B AQT

Ref Level 30.00 dém  Offset 11.20 d&
T

o At 2 ms @ RBW S MHz o att 3008 AQ 2 ms @ RBW S MHz
@153 view @153 view
T
0.0 ' 0.0 -
| %
1E- T 3 1E 1 k!
| \\ by
i 1 Y
i : i ;
i
% |
1E \ 1E-
CF 793.0 MHz ean Pir + 20.00 dB CF 793.0 MHz ean Pyr + 20.00 dB
Gomplementary Gumulative Distribution Function Samples: 130000 Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 10% | ©0a% | o0.01% | Mean Peak | crest | 100 | 104 | ©0a% | o0.01% |
Trace 1 [ 19.70 dém | 26,56 dem 6.86 dB 3.04 dB 5.25 dB 6,38 dB 6.75 0B Trace 1 [ 17.79 dem | 25,79 dém 7.39 dB 2.96 d8 5.13 dB 6,58 dB 7.51d8
Marker Marker
—
i ] [T i )i [Ty

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 14 / 10MHz / QPSK

LTE Band 14 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 11.20 d&
30 0B AQT 2 ms & RBW 10 MHz

e At

ctrum

(E
Ref Level 30.00 dém  Offset 11.20 d&
T

Gomplementary Gumulative Distribution Function

Samples: 130000

(CF 793.0 MHz

I att 3008 AQ 2 ms @ RBW 10 MHz
0153 view 0153 view
T T
=N
0.
0,0 . E 0,0 .
| i | b
| | \
1E 1 | 1E- 1 L
| i | 1
. | . l
1 i = :
e | 1E- T
CF 793.0 MHz ean Pwr + 20.00 dB

ean Pwir + 20.00 dB

Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 10% | 10% | ©0a% | o0.01% | Mean Peak | crest | 100 | 104 | ©0a% | o0.01% |
Trace 1 | 21.75dem | 26.06 dem 4.31d8 2.45 dB +.00 dB 4.20 dB 4.20 6B Trace 1 | 20.75 dem | 25,40 dBm £.54 8 2.99 da .37 d8 5.42 B £.50 d8
Marker Marker
— e —]
i ] [T i )i W e

LTE Band 14 / 10MHz / 64QAM

LTE Band 14 / 10MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém Offset 11.20 d&
30 dB_AQT

Spect

rum

=
(E

Gomplementary Gumulative Distribution Function

Samples: 130000

Ref Level 30.00 dam  Offset 11.20 db
I att 2 ms @ RBW 10 MHz I att 3008 AQT 2 ms @ RBW 10 MHz
(@153 View (@153 View
T
< Shae
0.0 0.0
35 | X
: | S
N | N
1E- T ¥ 1E- T
i | \
!
1 4 1 .
] i
i
1E- '\ 1E-
CF 793.0 MHz ean Pwr + 20.00 dB CF 793.0 MHz

ean Pwir + 20.00 dB

Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak Crest | 10% | 10% | ©0a% | o0.01% | Mean Peak | crest | 100 | 104 | ©0a% | o0.01% |
_Trace1 [ 19.72 dam | 20,46 dem 6.74 dB 3.04 dB 5.13 dB 6.23 dB 6.61 dB _Trace1 [ 17.61d8m | 25.74 dém 7.94 dB 3.10 d8 5.16 dB 6.49 dB 7.45 dB
Marker Marker
—
i ] [TEREn) i )i [Ty

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.08 4.97 9.76 | 10.10 - - - -
Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.98 5.00 9.81 9.89 - - - -
TEL : 886-3-327-3456 Page Number 1 A9-4 of 30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

I

J

J

Spectrum 0 s Spectrum 0 s
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 100 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.16 dBm) ™M1[1] 14.42 dBm)
791.45200 MHzZ| 795.05800 MHz
20 + 20
Y ndB ) 26.00 dB)| ndB e 26.00 dB|
w0 L A el e B 5.085000000 MHz| 0d ~ A Ny n_lwkx.,n..__./,‘./\ 4.975000000 MHz
J Q factor 155.6 / Q factor \ 159.8
d i 4 |
o 0 y
¥
10 df -10 o N
20 d | 20 d -
A i)
ve e VY
40 df -40 di
50 d -50 di
-60 d 60 d
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 791.452 MRz 15.16 dam nd8 down 5.085 MHz ML 795,058 MHz 14,42 dBm nd8 down 4.975 MRz
TL 1 780.463 MHz -10.71 dbm nd8 26.00 dB TL L 790.532 MHz -11.41 dbm n 26.00 dB
T2 1 795.547 MHz -10.98 dém Q factor 155.6 T2 1 795.507 MHz -11.61 d8m Q factor 159.8
(] )il W

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

J

Spectrum 0 Spectrum 0 s
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.91 dBm) ™M1[1] 15.08 dBm)
795.0580 MHzZ| 795.4380 MHz
111
= ~ o~ , B~ 26.00 dB @ - ndBy_ 26.00 dB
- R el ks T ™Y Yy 9.770000000 MHz 104 [ S e T et P 10.110000000 MHz|
i Q factor \ 81.4 1 Q factor Y 78.7
| \
od I | od
; 1 i/
104 i T -od / \
Y e et
20 d AT 7 S 20 = .
A 4 A |~ e
0 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 795,088 MHz 16.91 dam nd8 down 9.7 MHz ML 795,438 MHz 15.88 dam ndB_down 10,11 MHz
TL 1 786.185 MHz -9.30 dBm nd8 26.00 dB TL L 7B7.965 MHz -10.20 dBm nd8 26.00 dB
T2 1 797,955 MHz -8.93 dam qQ factor 814 T2 1 79B.075 MHZ -10.08 dam qQ factor 78.7
L U J - L JU J -
Spectrum 0 s Spectrum 0
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.96 dBm) ™M1[1] 14.08 dBm)
793.01000 MH?Z| 795.5970 MHz
= B ndB 26.00 dB @ m\B;;l 26.00 dB
0u e Lo Lot B et 4.985000000 MHz 04 AN TV LWt M WY VA PPN 9.810000000 MHz
T v Q factor | 159.1 / Q factor \ 81.1
ad ) 04 \
/ \ \t >
10 d ¥ e 10 di =
/ \ i
20 d [ 3 |1
= o \ . Py = T .
N VE N P
o \ J e ALY, VL SN
40 df -40 di
50 d -50 di
-60 d 60 d
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 793.01 MHz 13.96 dam nd8 down 4.985 MHz ML 795,507 MHz 14.88 dam nd8 down 9.81 WHz
TL 1 780.542 MHz -12.12 dbm nd8 26.00 dB TL L 7BB.165 MHz -11.73 dam n 26.00 dB
T2 1 795.527 MHz -11.89 d8m Q factor 159.1 T2 1 797.975 MHz -11.37 d8m Q factor 81.1
(] )il W

TEL
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 14

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

Spectrum () s Spectrum () Sy
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 k Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.52 dBm) ™M1[1] 14.12 dBm)
792.06000 MHz 795.8170 MHz,
20 d8 20 d8 ™
o nd 26.00 dB nds M1 26.00 dB
ad X Buw 5.005000000 MHz od e - BN\ 9.890000000 MHz
- T T AT T G 158.4) b 7 = Q factor’ 80.5
0db / ; 0 der :
/ ] X
. ¥ Y
-10 dBm - -10 dBm ¥
/ , /
20 dBm 20 dem
1 4
. / \ rmd ™ S
APt - o L-30dach =
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 792,88 MHz 11.52 dam nd8 down 5,005 MHz ML 795,817 MHz 14.12 dBm nd8 down 9,89 WHZ
T1 1 790.493 MHz -14.65 dam nd8 26.00 dB T1 L 7BE.145 MHz -11.78 dam nd8 26,00 d8
T2 1 795,498 MHz -14.48 dam qQ factor 158.4 T2 1 79B.035 MHZ -11.65 dam qQ factor 80.5
~r
~ I 4 L S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Occupied Bandwidth

LTE Band 14 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.51 4.48 8.99 9.10 - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.48 9.03 9.01 - - -
Page Number 1 A9-7 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG401530B

LTE Band 14

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum 0 s Spectrum 0 s
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 100 khz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.43 dBm) 14.74 dBm)
- ) 792.339100 MHz - 794.032900 MHz
X Occ Bre . 4.511548845 MHz 4.488551145 MHZ
g [ it ek Sandihn 'V’\r\..r"‘*'\-”""‘*“’\r-\r‘l‘\ 0d frj I AV |
/ \
g ! | 4 / \
o 0 ' t
/
-10 df -10 d \
/ 7
204 ! 20d !
e 2y P aadiaa™
-3 b PR
AR LAva v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 10001 pts Span 10.0 MHz CF 793.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 792.3331 MHz 15.43 dam ML 94,0320 MHz 14,74 dBm
T 1 790.747225 MHz 9.43 dBm Oce Bw 4.511548645 MHz TL L 790.759224 MHz 9.50 dBm Oce Bw 4.48B551145 MHz
T2 1 795.258774 MHZ 11.21 dam T2 1 795.247775 MHz 7.91 darm

L U

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

° (=

Spectrum a9 Spectrum
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att 30dE SWT  127ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.8a dBm) ™M1[1] 16.61 dBm)
- 795.06760 MHz - " 792.59200 MHZ]
£.999100090 MHz Occ Bre 9.109089091 MHZ
N SN N TN PRV ik
10d 104 /. T
\
o4 L 0d |
/
-10d f 10 di /
\
~ LAl o [
My, wﬁ,‘/’ VAN
40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 10001 pts Span 20.0 MHz CF 793.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 795.0678 MHz 16.83 dam ML 792.502 MHz 16.61 dam
T 1 783.48045 MHz 10.13 dBm Oce Bw £.99910009 MHz TL L 788.38246 MHz 9.57 dBm Oce Bw 9.109089091 MHz
T2 1 79747955 MHz 10.34 dam T2 1 797.49155 MHz 10.46 dam

L I

L U

Spectrum 0 s Spectrum 0
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz Reflavel 30.00 dim  Offset 11.20 db e RBW 300 khz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.64 dBm) ™M1[1 15.16 dBm)
794.644800 MHz 790.32230 MHZ]
20 20 £3
: B ML 4.500540945 MHz B 0.037006290 MHz|
2 TL A~
1d o i 10 df 7 %
o , v /
/ /
-10 df / -10 d J
204 7 \‘ﬂ N :D/.»\ p—
£ £ kSt e 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 793.0 MHz 10001 pts Span 10.0 MHz CF 793.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 794.6448 MHz 13.54 dam ML L 790.3223 MHz 15.16 dam
T 1 790.751225 MHz 8,49 dBm Oce Bw 4.500543945 MHz TL L 788.48045 MHz 9.27 dBm Oce Bw 9.03709629 MHz
T2 1 795251775 MHz 8.15 dam T2 1 797.51755 MHz 8.98 dam

L I

L U

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG401530B

Spectrum () vy Spectrum () vy
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dim  Offset db = RBW 300 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0dE SWT  127ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.17 dBm) 12.54 dBm)
" 792.046100 MHz N 790.05630 MHZ]
= A Occ B 4.486551345 MHz @ M1 9.015098490 MHZ
104 1 i 104 T o A P -
B ] T ~ ,\ 1 Y ¥
0db 0 der ! 4
/ \ / \
10 dBm: - -10 dBm: i i
20 dam / 20 dBm ! Y
N e L™
30 T e
-40 dBm -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF 793.0 MHz 10001 pts Span 10.0 MHz CF 793.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 792.0481 MHz 11.17 dam ML 790.0563 MHz 12,54 dam
T1 1 790.748225 MHz 6.54 dBm Oce Bw 4,486551345 MHz T1 L 788.47445 MHz 7.61 dam Oce Bw 9.01509849 MHz
T2 1 795234777 MHz 7.19 dam T2 1 797.48955 MHZ 7.85 darm
L ) J u ) e i J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

N o
Spectrum o | Spectrum A
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 db Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS "
10 dem 10 dBm ﬁ
ode ‘ 0 dem '
-10 d8m -10 dem ‘ |
SPURIOUS_LINE_ABS_ \ [ SPURIOUS_LINE_ABS_ I ‘
20 dBm J i 20 dem T ‘
-30 dBm i 1\1 -30 dem ! \
-40 dBm . -40 dBm
P s S i M e N e e O B A e T B el W
o \ | e | ] ~
-60 dBm -60 dem
Start 758.0 MHz 6005 pts Stop 806.0 MHz | |[| Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
___Range Low Range Up RBW | Frequency | __Powerabs |  atimit | Range Low Range Up | RBW | Frequency |__Powerabs | aAlimit |
756.000 MHz 769,000 Mz 100.000 kHz 758, 45703 MHz -45,65 dbm -32.65 db 758.000 MHz 769.000 MHz 100.000 kHz 759.63187 MHz -45.64 dBm -32.64 db
769.000 MHz 775.000 MHz 5.250 kHz 774,35682 MHz -57.94 dBm -22.94 dB 769.000 MHz 775.000 MHz £.250 kHz 774.99101 MHz -58.29 dBm -23.29 dB
775.000 MHz 788,000 MHz 100,000 kHz 78700351 MHz -19.43 dém 775.000 MHz 788.000 MHz 100.000 kHz 775.94156 MHz -44.96 dBm -31.96 d&
788.000 MHz 799.000 MHz 100.000 kHz 768.33516 MHz 21.12 dém 788.000 MHz 799.000 MHz 100,000 kHz 79765385 MHz 21.37 dBm -8.63 dé
759.000 MHz 205.000 MHz 5.250 kHz B03.01748 MHz -58.32 dBm -23.32 dB 789.000 MHz 806.000 MHz £.250 kHz 799.01049 MHz -54.89 dBm -15.89 dB
—_——
T
Il i [ i
Date 22:04:43 4.DEC.2024
N o
Spectrum o | Spectrum 7Y
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto FFT Ref Level 20,00 dém Offset 11.20 db Mode Auta FFT
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPuwr
Limit §heck PABS Limit heck PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chiRe_BPURIOUS LINE ABS PASS
10 dem 10 dém
. I,W\W
o i 0 dem [ \”[\
-10 d8m -10 dem I
SPURIOUS_LINE_ABS_ 1 [ SPURIOUS_LINE_ABS_ | '
20 dBm i \ 20 dem }
/ \
-30 dBm / -30 dem ¥y
-40 dBm ] o] \"\«% 40 dBm o]
sl ey
S0 dBm—f ey [~ [ Loy s e et e it \
= ; 50 dBm
- - S
60 dBm [t 0 dem B aid
Start 758.0 MHz 6005 pts Stop 806.0 MHz | |[| Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup RBW | Frequency | __Powerabs |  atimit | Range Low Range Up | RBW | Frequency |__Powerabs | |
758.000 MHz 763.000 MHz 100,000 kHz 758,12637 MHz -45.30 dem —32.30 dB 758.000 MHz 769,000 MHz 100,000 kiiz 759.24725 Mhz —45.20 dom
769.000 MHz 775,000 MHz 6.250 kHz 774,04198 MHz -58.08 dem -23.08 d& 260,000 MH= 775.000 MHz 5,250 kHe 77179021 MHe e840 dBm
775.000 MHz 788,000 MHz 100,000 kHz 78799351 MHz -28.15 dém -10.15 d& 775.000 MHz 788.000 MHz 100.000 kHz 76744805 MHz -44.23 dBm -31.23 dB
788.000 MHz 793.000 MHz 100,000 kHz 789.76374 MHz 7.57 dem -22.43 dB 786,000 MH= 789.000 MHz 100,000 kHz 704.08352 MHz 718 dbm 2262 dB
799.000 MHz 806.000 MHz 6.250 kHz 799 91259 MHz -51.74 dBm ~16.74 dB 799.000 MHz B806.000 MHz 5.250 kHz 795.00350 MHz -45.49 dbm -10.49 dB
T
I J1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530B

LTE Band 14 / 5SMHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

} o
Spectrum Spectrum N
Ref Level 20.00 dém  Offset 11.20 dB Mode Auto FFT Ref Level 30,00 dém  Offset 11.20 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avgPwr
Limit §heck PARS Limit Gheck PAES
o0 dh’_UH BPURIOUS ) INE_ABS PABS 20 GBHTIP' SPURIOUS_LINE_ABS PASS
10 dém 10 dBm I‘
ode ‘ 0 dBm [i
-10 dam -10 dBm
SPURIOUS_LINE_ABS_ [ i [ SFURIOUS_LNE_ABs_ I ‘
-20 dBm ! T -a0 dem j {
-30 dBm J 1\ -30 dBm \
] 40 dBm
S0 dbm—t e e I ikt dveananed Mdhonsiatts [t R P i . wmm.\ﬂmmwﬂ-’“ \
o ) L o | |
60 dem -60 dBm
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Range Low RangeUp | RBW | Frequency | PoweraAbs | Alimit |
756000 MH2 769,000 MHz 100.000 kHz 758.57652 MHz -45.58 dBm -32.58 dB 756.000 MHz 769.000 MHz 100.000 kHz 758.46703 MHz ~45.32 dbm -32.32 db
768.000 MHz 775,000 MHz 6.250 kHz 771.85607 MHz -57.87 dém -22.87 d& 769.000 MHz 775.000 MHz 5.250 kHz 770.77123 MHz -58.19 dBm -23.19 dB
775.000 MHz 788.000 MHz 100.000 kHz 78799351 MHz -19.91 dém -6.91 d& 775.000 MHz 788.000 MHz 100.000 kHz 775.40908 MHz -45.33 dBm -32.33 dB
788.000 MHz 799,000 MHz 100000 kHz 788.31319 MHz 20,44 dBm -5.56 dB 788 000 MH= 799,000 MHz 100.000 kHz 707 64286 MHe 20-32 dbm oc8 db
799.000 MHz 205.000 MHz 5.250 kHz 799,37413 MHz -58.10 dém -23.10 dB 759.000 MHz 806,000 MHz £.250 kHz 759905245 MHz -54.67 dBm -15.67 db
Y
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto FFT

Spectrum

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auta FFT

@1 AvgPwr (@1 AvgPwr
Limit Gheck BAES Limit Gheck PABS
20 dhifE_$PURIOUS LINE_ABS PABS 20 ghlfe—$PURIOUS LINE ABS PASS
10 dBm 10 dBm
oy
o de M\I 0 dem f’/v‘ M“'l{
-10 d8m -10 dBm
SPURIOUS_LINE_ABS_ [ N [ SPURIOUS_LINE_ABS_ J |
-20 d8m J \ -20 dem f \
-30 de f E 1
m oy \\A 30 dem - =
-40 dBm — -40 dBm MM
N g
50 dam-r ey prorene j e et i . M
60 dBm St -60 dBm l J v
Start 758.0 MHz 6005 pts Stop 806.0 MH2 Start 758.0 MHz 5005 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency |___pPowerabs | |
758.000 MHz 769.000 MHz 100.000 kHz 758.59850 MHz -45.38 dBm -32.38 dB 756.000 MHzZ 769.000 MHz 100.000 kHz 758.88462 MHz ~45.36 dbm
769.000 MHz 775.000 MHz 6.250 kHz 773.34333 MHz -58.06 dém -23.06 d& 269.000 MHz 775.000 MHz 5.250 kHz 774,52047 MHz _58.27 dbm
775.000 MHz 788,000 MHz 100.000 kHz 78799351 MHz -24.95 dém -11.95 d& 775.000 MHz 788.000 MHz 100.000 kHz 787.64286 MHz -42.20 dBm -29.20 dB
788.000 MHz 799.000 MHz 100.000 kHz 791.39011 MHz 6.17 dBm -23.83 dB 788.000 MHz 799.000 MHz 100,000 kHz 795.81868 MHz 6.62 dBm -23.38 dB
799.000 MHz 806,000 MHz 6.250 kHz 799.15734 MHz -52.20 dEm -17.20 dB 799.000 MHz 806.000 MHz 6.250 kHz 799,03147 MHz -45.68 dBm -10.68 dB
T
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